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M RIGEE S Y ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
Eﬁfr{?{r’é‘ (Sample Submitted By) i @B EERRG L2 P (FRANK & ASSOCIATES PLASTIC CO., LTD.)

¢z #-(Sample Description) :  PE FILM (PE#E %)
Jf?\ L "'] 5.(Style/Item No. ) :  # %% %5% (PLEASE REFER TO PAGE 5)
Jz ¢ p #p (Sample Receiving Date) . 2019/02/01
R:EE 7 (Testing Period) ¢ 2019/02/01 to 2019/02/15

B3 g F(Test Requested) :
(1) #3% % = 452> %% RollS 2011/65/EU Annex 11% # 25745 4 (EU) 2015/863iR13#4% ~ &~ & ~ = §idd ~ F B ¥ ~ Ji0m ¥
g, DBP, BBP, DEHP, DIBP. (As specified by cllent with reference to RoHS 2011/65/EU Annex II and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP
contents in the submitted sample(s).)

(2) 2w plzEm P L™ - F . (Please refer to next pages for the other item(s).)

B3R % % (Test Results) # 4B T - % (Please refer to following pages).
%# (Conclusion) (1) Ryt 2o eenth i B4R~ 40~ & ~» B4~ 583 % ~ 589 %m, DBP, BBP, DEHP, DIBP:#

RIZR 5 % 75 £RolIS 2011/65/EU Annex IT¥EH 23745 4 (EU) 2015/8632 *LiE & 4. (Based on the
performed tests on submitted sample(s), the test results of Cadmium, Lead, Mercury,
Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS
Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU. )
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P82 % (Test Results)

B3E 3R = (PART NAME)No. 1 1 AP s (TRANSPARENT PLASTIC FILM)
SE 18 P 2z 5
#1385 B ¥ 3 ok TR ety |
(Test Items) (Unit) (Method) (MDL) o1 (Limit)

4 / Cadmium (Cd) mg/kg |%% IEC 62321-5 (2013) » M im & 2 n.d. 100
IR s R RL / With

4~ / Lead (Pb) mg/kg |reference to IEC 62321-5 (2013) 2 n.d. 1000
and performed by ICP-AES.

A / Mercury (Hg) mg/kg |4 IEC 62321-4 (2013) » ™ g R48 & 2 n.d. 1000

IR spEE R RL / With
reference to IEC 62321-4 (2013)
and performed by ICP-AES.

+ % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321-7-2 (2017) » mUV-VIS 8 n. d. 1000
##l. / With reference to IEC
62321-7-2 (2017) and performed by

UV-VIS.
%59 %¥ %4 / Sum of PBBs mg/kg - n. d. 1000
- %% % / Monobromobiphenyl mg/kg 5 n. d. -
= %% % / Dibromobiphenyl mg/kg 5 n. d. -
Z %% % / Tribromobiphenyl mg/kg 5 n. d. -
z 4.5 % / Tetrabromobiphenyl mg/kg %J; 1139,523:2‘176 (2915) P IUF AR AT 5 n. d. -
T b A ]
+ %% ¥ / Hexabromobiphenyl mg/kg by GC/MS. 5 n. d. -
= %% % / Heptabromobipheny!l mg/kg 5 n. d. -
A 53 ¥ / Octabromobiphenyl mg/kg 5 n. d. -
1 /%8 % / Nonabromobiphenyl mg/kg 5 n. d. -
;8.5 % / Decabromobiphenyl mg/kg 5 n. d. -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /4L i ol B 1L & S5 fLE £ 25%
t+886 (02)2299 3939 +886 (02)2299 3237 www.sgs.tw

Member of the SGS Group



SGS

R4 2
Test Report

=g ERGF AP

FRANK & ASSOCIATES PLASTIC CO., LTD.

P T LR L R B 2TE 33150

NO. 33-1, HSIN-BON RD., KWEI-SAN INDUSTRIAL AREA, TAOYUAN CITY, TAIWAN

5.5 (No. )+ CE/2019/20052 p # (Date) : 2019/02/15 7 #<(Page): 3 of 9

EES ¥ e ERE Babil I Qi
. #¢E | (Result) .
(Test Items) (Unit) (Method) L) o1 (Limit)

$ 5. ¥ A / Sum of PBDEs mg/kg - n.d. 1000
- ;3.7 ¥ @/ Monobromodiphenyl ether mg/kg 5 n. d. -
= 45 ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d. -
Z 45 ¥ i/ Tribromodiphenyl ether mg/kg 5 n. d. -
= j5.5% ¥ A/ Tetrabromodiphenyl ether mg/kg %J‘; IE?/'523‘2176 (2915) ILF AR R AT 5 n.d. -
I 4.5 ¥/ Pentabromodiphenyl ether mg/kg éé ig;ﬁﬁ 2201 5?1;Edrgii¥f)i;2dto 5 n.d. _
= 8.7 ¥ @ / Hexabromodiphenyl ether mg/kg by GC/MS. 5 n. d. -
= 57 ¥ p / Heptabromodiphenyl ether mg/kg 5 n. d. -
~ %8 ¥ pe / Octabromodiphenyl ether mg/kg 5 n. d. -
1 %.9% ¥ i / Nonabromodiphenyl ether mg/kg 5 n. d. -
5.5 ¥ @/ Decabromodiphenyl ether mg/kg 5 n. d. -
MMEZ PR (2-2 e &)y / DEHP mg/kg 50 n.d. 1000
(Di- (2-ethylhexyl) phthalate) (CAS
No.: 117-81-7)
AF- 9T ¥ Ay / BBP (Butyl Benzyl | mg/kg 50 n.d. 1000
phthalate) (CAS No.: 85-68-T7)
ME- P - 7 Ay / DBP (Dibutyl mg/kg 50 n.d. 1000
phthalate) (CAS No.: 84-74-2)
W% - £ / DIBP (Di-isobutyl | ma/ke é:jziggsgisii8/(§?i;)r;§;fe:ifiil 50 nd, 1000
phthalate) (A9 Yo - B1095) [5C 62321-8 (2017). Analysis was
MF- " - B 5Ay / DIDP (Di-isodecyl | mg/kg 50 n.d. -
phthalate) (CAS No.: 26761-40-0; performed by CCAS.
68515-49-1)
Mm¥F-vpi- B3A; / DINP (Di-isononyl | mg/kg 50 n. d. -
phthalate) (CAS No.: 28553-12-0;
68515-48-0)
AF- PR -8 Ffy / DNOP (Di-n-octyl mg/kg 50 n. d. -
phthalate) (CAS No.: 117-84-0)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /4L i ol B 1L & S5 fLE £ 25%
t+886 (02)2299 3939 +886 (02)2299 3237 www.sgs.tw

Member of the SGS Group



SG

RIRIR £
Test Report

E R S8 B
FRANK & ASSOCIATES PLASTIC CO., LTD.
FOED HLFeb L1 ¥ R 2R 3315

NO. 33-1, HSIN-BON RD., KWEI-SAN INDUSTRIAL AREA, TAOYUAN CITY, TAIWAN

5.5 (No. ) : CE/2019/20052 p ¥ (Date) : 2019/02/15 7. #(Page): 4 of 9

# 3z (Note) :
1. mg/kg = ppm; 0. lwt% = 1000ppm
2. n.d. = Not Detected (& # )
3. MDL = Method Detection Limit (= ;% i jp[i& 2 &
4. "-" = Not Regulated (& %1% &
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# &7 %.(Style/Item No.)

AF1010 ~ AF2020 ~ AF205 ~ AF2052 ~ AF2052B ~ AF206 ~ AF2060 ~ BF101 ~ CP1020 ~ CP103 ~ CP301 ~ CP302 ~ CP302W ~
CP303 ~ CP3030 ~ CP501 ~ EF101 ~ EF1012 ~ EF102 ~ EF302 ~ EP103 ~ EP104 ~ EP105 ~ EP1052 ~ EP1052W ~ ET101 ~ GF201 ~
GF301 ~ HF103 ~ HF2010 ~ HF501 ~ HF5010 ~ HF502 ~ HF502WD ~ HF503 ~ HF503W ~ HF505 ~ HF506 ~ HF508 ~ HF531W ~

HF533 ~ HF601W ~ HF602W ~ HF602 ~ KF211 ~ KF2110 ~ LP121N2 ~ LP302N2 ~ LP305N2 ~ LP321IN1 ~ LP851IN1 ~ LP852N1 ~
LP853N1 ~ MF102 ~ MF112 ~ MF2010 ~ MF2020 ~ MF2010W ~ PF102W ~ PF201 ~ PF201B ~ PF202 ~ PF2020 ~ PF202B ~ PF203 ~
PF203B ~ PF2032 ~ PF2032B ~ PF311 ~ PF311W ~ PF3520D ~ PF261 ~ RF1030 ~ RF2010 ~ RF2010B ~ RF401 ~ RF401A ~ RF401B ~
RF401R ~ RF401W ~ RF401Y ~ RF402A ~ RF402W ~ SF111W ~ SF112W ~ SF113W ~ SF114W

UF101W ~ UF102 ~ UF103 ~ UF107 ~ UF107W ~ UF109W ~ UF201 ~ UF2010 ~ UF2012 ~ UF202 ~ UF203 ~ UF204 ~ UF2050 ~

UF206 ~ UF208 ~ UF221 ~ UF2210B ~ UF222 ~ UF222W ~ UF225 ~ UF231 ~ UF231D ~ UF231W ~ UF231WD ~ UF232 ~ UF241 ~
UF301 ~ UF302 ~ UF3020 ~ UF3020W ~ UF302W ~ UF3030 ~ UF312 ~ UF322 ~ UF332 ~ UF3320 ~ UF331W ~ UF332W ~ UF334 ~
UF335 ~ UF336 ~ UF521 ~ UG201 ~ UG231 ~ UT101W ~ UT102 ~ UT1020 ~ UT102W ~ UT103 ~ UT107 ~ UTLO7W ~ UT109W ~

UT110 ~ UT111 ~ UT3020 ~ UT3043 ~ UT8510 ~ UT8520 ~ PE BAG ~ LDPE - LLDPE
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£ & 42§ / Analytical flow chart of Heavy Metal

o1

VT AR R R 2B E . (2 BERES 2 % b))
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

B @4 R M2 [ Technician : Rita Chen
B RIEf F 4 1 %R E® [ Supervisor: Troy Chang

T4 - 4 % $ 5 / Cutting ~ Preparation

v

R 5 £ £ / Sample Measurement

4 Pb/4g Cd/& Hg - & Cr(VI)
PR R RITRF AR y y
Acid digestion with microwave / hotplate - £ / Non-metal £ % [ Metal
+ ABS/PC/PVC 3 # 4§ /Others +
4 i / Filtration v v i#k 53~ | Boiling
water extraction
| NEPT ey 4 150~160°C ~ 7
+ + Dissolving by i} i+ / Digesting
. ) It icati t 150~160° A B iRt/
7% i% [ Solution # /% | Residue . rasclnlca on a * ¢ ég;j fEII}LrW
+ digestate through
—— B60CH =T & Bk g/ filter
1)  d& iz [ Alkali fusion SRk Separating to get
2) @i fE /HClto dissolve Digesting at 60°C agueous phase v
by ultrasonication i
e g AREE
| Add diphenyl-
v A4 + carbazide for color
X il S MR 3 o bk % G/ ICP-AES - development
B E THR S EIRHR # % pH/ pH adjustment 7
* 1 UV-VIS - £ ik
Se gt 4 ABg 4 [ Add diphenyl- 5% % 2540 nm
carbazide for color development #iojc & | Measure
* the absorbance at
540 nm by UV-VIS
e UV-VIS » £ Bl 5% % & 540 nm
i fc & [ Measure the absorbance
at 540 nm by UV-VIS
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5L F 5 8 A 4552 K / Analytical flow chart - PBB/PBDE

B R34 Rt p%e ¥ [ Technician: Yaling Tu
B Rl f F 4 : Ekc® [ Supervisor: Troy Chang
4 % BI3# 425 | Firsttesting process ——§

FH# M EHKRAA [ Optional screen process smmmmun:
FEARA [ Confirmation process — « — «p

| Sample/ # & |
v
| Sample pretreatment / # 5% &2 |

Screen analysis / #» & 4 7
IIIIIIIIIIIIIIIIIIIIlllllllllllllllllllllll

v

Sample extraction # &% B~/
Soxhlet method % ;¢ 58~

1
v

Concentrate/Dilute Extracted solution
S ) ﬁﬁ/?fﬂ?

v

| Filter | % 5~% &R |

1
v

| GCIMS/ § 4pk 17 138 % |
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v ¥R 4 47528 /Analytical flow chart - Phthalate

B Pt R cip7er [ Technician: Yaling Tu
B Pl f § 4 cs&fc® [ Supervisor : Troy Chang

[ir]#% 3 3% [Test method: IEC 62321-8]

Hoa AIR
Sample pretreatment/separation

!

W THE v § et 55 |/
Sample dissolved/extracted by THF

!

Foiefr |

Dilute Extracted solution
F AR AT I A 4
Analysis was performed by GC/MS
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¥ BEP ey BEET O PMATRRERALEE/I, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) **
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